TANT—F—FY k
HfFExBHE

BT I T EFRBICEKFEL TS IZS LY,
ERHBAE & Sl A T DIER E1T > TS,
AEILE HERER] - CHEARTCL T BHA AL,

BT o1, RENRE LTS,

ABERIL. TSRS EROAERTTAIRETY
AN—BEEABGOBEXENRLGHBEICIE, FOMNIEEWNLITOIRTEEIC SER S0,

] A & BEERA AN —5—F v b

A & BPEERLR®

O — F  No| 15004-AF111

By 4+ &% BA & & | E04261-F43143-00

BirEHEEME | G1950JJ-CD

A — # — E F&| SUBARU WRX STI (CBA-VAB)

v oy R A E2

F 3| 2014/08~2020/04  FFe A~F 3¢

s MIIEDA 55 TEDBRANEIRETT, XEk A~CE!
o HENITUAAINESLL )y MLEELTLEELY,
o TUTUVAAILT 4 ILE—THDIRIZIE. HKS A1 LT 1 )LB— TYPE 1(52009-AK005) %

HRELET,
e TEEDMIEABDIMIINDEIZGZY FT,
- JaY kNIS— DAY MNIIN—I R F—T T —1—
" = JAV LRy HJ—|~ . r_k—“z?‘%’rv ~ o
OV N7 A —HiIN— - SVI—A—BRARIY
- AV MNIIN—AT TS5y R - IF7HO)—F—4—X
- D+ 5 2 Thi—RH - 282 MM T i\ —(FHA~CE)
- 74552 TRH(ESHR A~C &) - IXY—R MY ZR—I)LRE— b H/A—
o SEEUTITHR 6 B5H
s WETH
Ry —
XESEROERX(EL, 2024 £ 04 BREDLDTT,
ETDERER
iz TNo. B iEEE KNA
3-3.02 2019/06 kR
3-3.03 2019/11 FFERSRAN T BN
3-3.04 2024/04 FEHANRER

2024 & 4 7 18 B56fT (RMES. W) MIuTF - 7—  IX




BR

1% L,&)k/ﬂii %nn'ZOL‘T/KéJ:G)/IE ..................................................................... 1
g L) 7l NPT T P PPRTIS 92
1. /=<)L \—“JO)HY% L/ .............................................................................................. 4
2. /_7}1//{’_\\/0)*5;)] . IIDI ....................................................................................... 6
3. #—“J F,{_\yo)ﬂyﬁ-w ................................................................................................ 13
4. )—=<J)s Q—“/@H%TJ'HBJ:U#&@]EEEE ....................................................................... 19

EENE

COEF. HKS F AT —5—Fy FEBEVEFWVEEEILIZHYAES TSVFET,
AEURBEREICTHEAVVEE, BEEZRDICHREBES D OITREEHHTHAH LS,

BT HE TRISAEISEEH SN TLDARBZESTY . RRICERAL TS,
AEFEUFFZITOANLT A L KEELI- ETEERZETOTIEELY,

AE - BRITONT

@ AEIAVFEFZLITHUFTTTULEEE, BEHROE=ZENDEROEZTERARICHIET 518, SFoTLV=
FEERWEEFIEZRLTVET,

ABRIEFHEERSRTT . A&NOFERIIITHRENTLEELY,

BEHRNIE=EL, AERRUMNBRENTI. BEAL-ZEICKYZFEBEI OV THHIE—EEE
B ET,

FURIEBARAERNETIL O/ —IIVEEADRTITEEEEIFRAESNATNET,

AEF, FELCBRT DI ELHY FTTOTEHRUR EAEZNREHE THER LN,

AEBIIABREED. RRDE=OFELLKERTTEHIELAHYET,

Re DR

AETIE, TEREDLSLEREEMAL. SFHRADBIRLANLETLTLET,

g4 REX IMEREN., RCEXEEGERSBNDHHIHE

IFEERITEREN, FEERSBRIEESNDHE (A
STEE AMBORENBESNDBE

4N

(FEAMHE & (T, HEBREEYMHRE THER SN -MHHEE (Bl Z (LERDBIER HHE) )

FvbERA AT

-1 - 15004-AF111
SUBARU WRX STI(VAB) OILCOOLER KIT



IN—YI) R b

o W FHA~C ijiﬂaaﬁz D~F e
1 TANY—5—a7F 1

2 FAINTANE—TI2 k 1

3 oA=Lk 1 M20 P1.5

4 oy 1

5 FTANY—5—TZ7v k1 1

6 FTANIG—5—TZ7y k2 1

7 FTANY—5—TZ7v k3 1

8 FANI—5—T37v 4 0 1

9 FTANY—5—TZ7v kb 0 1

10 JL—Ry P XTZ47v b 1 0

1 I7FU M1 1 0

12 IFEI 2 1

13 IF7HEI K3 1

14 IFHI 4 1

15 I7HU L5 1

16 IF7HI 6 1

17 I79)—F—4—RTL—Fk 1

18 aA=ALI—IL 4

19 FANG—5—K—R 1 1 45° -90° 535mm
20 FTAING—5—hR—R 2 1 45° —90° 645mm
21 INVFTTL— b 1

22 T7AT7—R)—T 1 500mm

23 )Ry b 11 Fiir 3 &

24 TFLT—T 1

25 Hh5— 1 0 #2010 t=5

15004-AF111
SUBARU WRX STI(VAB) OILCOOLER KIT




B W FHA~C ?ﬁiﬁa D~F & e
26 ARV OT—T 4
27 RE2RIL S M L8 21
28 7RIL I M6 L15 16 14
29 7RJL M8 L15 1 0
30 7RJ)L + M10 L20 2
31 ooy v b M 6
32 Ty bk M 15
33 2700y b N6 13
34 oAy o+ry kM6 3 0
35 2700y b M8 1 0
36 27227y~ MO 2
37 Tyiry— M 36
38 7y iy— M6 20 15
39 Tviry— M 1 0
40 7w — MO 2
41 R—RN\V K #28 2
42 845y T & 5 3 6 EAY
o Az | 52000005
44 FIET—T 0 1
45 HfE5EAE 1 E
46 nikeRBAE 1
-3 - 15004-AF111

SUBARU WRX STI(VAB) OILCOOLER KIT




1. /—<ILI\—YDOEUL

EEEROHBRENZ. TOCUFANEEFE LAY TU—DTA FREFEIGLTLEELY,
DY ERERER UVIIREHBAEC#E L TERZET o TS,

) NyT—OAFRIFFEREZEIN LTS,

Q) B0V A XZERILTSEESLY,

@ OTT7A>T—05Y FERS LTS, T T o e,
XOFBHERLET, - ,-ﬁ.g\m_ |‘ /\L‘{;. s

&

@) Qx7H)—r—4 —RZEELTLESLY,
XQIFFFEALET,

6 @78y b7 UE—hI\—ZFESLTLESLY,
XQIFFEFEALET,

6) @<y FA—FK RHZEESL., 74550 FASSY LU
B—2 G FILS O TASSY DEFIARY 2 —HLEL T
CTFEELN,

XOIFEERLET,

(N ®<v bi—F LHORTRGLUER) B9z, 7455
VTN BEUVE—25F LT 0T ASSY D&EH R
93— L T30,

B) TUPUAAINERNT, AT IILA—FFHLTLEEELY,

-4 - 15004-AF111
SUBARU WRX STI(VAB) OILCOOLER KIT



Q) ®HN—ASSY-Z T4y v—/ X)L RH, LHZEWFL TS FZELY,
XOFEEALET,

(100 @78y bNw—ZFS L TLEELY,
XOIEBERALET,
XEWD BLED 7O FNIN—THASHEESNTWDERIEL, /\/\—ZF2ITHTFNZAD LAY
IN—ZERRTARICT D LAASOaARI 2—%5T,

) @78y bNIR—h5@®78Y b U TF— HN—FEW LT
{TFEELN,

X@IFEFEALET ©

MAEW A~C EDH

(12 @78y b\N—h Q@7+ 4552 TH/A— RHZEEW L TLE S,
XOIFBFERALET,

(13) @282 b\ s—h 0745527 RHZEFS L TL &L,
XOFEFERALET,

XERA~C EDH

-5 - 15004-AF111
SUBARU WRX STI(VAB) OILCOOLER KIT



2. J—ILI\—YDBEENLEINT

=Y YRk
H=
No. fnf Fag Fq
A~CE! | D~F &
PIO | YL—RyHIRITSHy b+ 1 0
PI1 | 755+ 1 1 0
P17 | =790 )—F—45—RTL—Fk 1
P21 | INoF G TL— b 1
P21 P11 P23 | YRy 8
P24 | TFIT—T 1
P27 | RE 2ARIL ~ W LS 6
» P28 | #RJL ~ M6 L15 1 0
P24 P.IO P17 P31 | )7y o+ M4 6
P33 | 252+ v kN6 1 0
P37 | Dyl vy— M 6
P38 | 7w v— M6 1 0
PA2 | 345y mh 2 0
1 YL—RyHIRITSHy hEFERLT, JL—
Ry RERDMBIZFBEL TS,
NEW A~C BIDH JL—RwH R
*P10: YL—RyORTSHy b x1
-P28 : ALk WG L15  x1 /
P33 TS FY R M X1
P38 TS r— M6 X1 _1'p28-33-38

ETYUER>TLZELY,

KERA~C BDH

30mm

-6 - 15004-AF111
SUBARU WRX STI(VAB) OILCOOLER KIT



@) w—rFESL, R—2 TS5y bEF#ITF T, RIOMEIZEEL T ZELY,

/ TS

\ FEERIL +

@ 1. @) TSN LEQT T ) —F—4—AD LY +—E2—RYMFTERZRHD L S [THPH->TL S,
7 R4 R
> IT7 VRN MU —ZERT B EEEZITVEL,

y) 1 -] w NI

G) 2 A TMILI=QTT7 Y )—F—"—RICTT7I)—F——RTL—rEREE LTAEICY—F T
ZTLN 045 DRETT V) —F—7—RITHIT TS,

P17 7Y Y—F—r—RFL—k  x1

P17

6) TF7ON—F——RTL— O RETAIILLEEI LTSN,

-7 - 15004-AF111
SUBARU WRX STI(VAB) OILCOOLER KIT



() FFINT—TE2ROMEICEA T, T70)—F—45—RTL— 2T 79 ) —F—4—RIZEHFIFTL &
LY
P24 . JFILT—T X1
P27 : KRB ARILEMA L8 %6
P31 wTAYIFY M X6
P37 Ty v—M4 X6

P24

P27-31-37 %

® 1. (1) TEY LIz, @782 b o T7—9 AN—FRIDRTRES ZEZR/MNSEIY ., ZROBAOZERTTLE
=Y,
MAEDR A~C DA
VA% P
> NV YA —FFHT B EEEETLSLY,

y) 1 -] I

9 2. @) TMILE@®ZAaY b UTF—2hHN—EDT70 2 kN S—IZETIFTL &L,
KW A~C B DA

(100 @782 F7 oA —hN\—%RDOAELE TY)
B> TLEELY,
VA AR S
> IF7Y—ORN) M UA—EFERT S
LERETLSLY,

e

-8 - 15004-AF111
SUBARU WRX STI(VAB) OILCOOLER KIT



(1) @I+455>F RH OBRERS £ — -
BT &L, " NI I

XEHA~C BDH

HI% [

|
(12 @70 k< v FH— K RHEZEOME TYE- YIE5
TLEEL,

7 R/ R
> IFTYY—ONI M UA—FFHETBHEEE
TV,

(13) @< v FA— K RH OBIRESETIYERY . 3.5 @O KYJLIZTREBT T/ F UG TL— b ERIFITTL
=&y,
P21 . IRUF T TL— R %1
-P23: YRy b x8
T K R
S YRy RMERAXNDRBIDSEYTITTLFZE0N,

P21
P23
A’GJJH%
y) 18 ]| NIt
-9 - 15004-AF111

SUBARU WRX STI(VAB) OILCOOLER KIT



(14) @782 bN\IS—ORTFED FYER > TL 280, XERA~C EDH
7 R4 R
> IT7 V=N MU —ZERT D EEEZITVEL,

=t

y) 1} ]| I

(15) RDLEIZ 945 DIRE 2 WFBAT. o1 2 Hh—
IN—RREZA Ty TRTEELTLEZEL,

P2 845y TR X1

KERA~C EDH

P42

(16) @782 bN\UR—IZ T TS0 TDaARy 84—
BEIER ¢4.5 73 2 hFRIFTL 2SN,

KEHA~C EDH

(17 @745 T RHZDZ78Y bXAUS—ZRfFFT L &L,
KM A~C B DA

(18) A4Sy ThTIATS0TDARH 2—%D7
OY kN S—IZEELTL SN,

P2 845y TR X1

KEHA~C EDH

P42

- 10 - 15004-AF 111
SUBARU WRX STI (VAB) OILCOOLER KIT



(19) @745 5> Th/\—RHORIDEEZYIERY . @702 b\ S—IZEUFITT LS,
XEW D~F BTIX, ODBIRES ZEAHNSHIY . ZXOEAOZHITET,

VA% P
> NV YU A—HFRT D EEEEZTULSL,

y) /1]

NI

Ffr A~CH

R D~F B!

20) =75 b 1 ZEMmICRAF T LLEERDNRGT E 3700 M\wA—0F7 T35y MIRFTTLEELY,

P11 T7HEY M1 X1

KEHA~C EDH

J0Y MA\s—aOF7 TSy b

P11

FuinT
@) I45 52T RH BEUVYA 2 H—RH DEKEL \—
ZAMDY YW TBEUTF—TEEN LTS,
XA A~C B =
IR D
29Uy
- 11 - 15004-AF111

SUBARU WRX STI(VAB) OILCOOLER KIT




(22) 7202 FBININ—IZRIILT—TF TV—\—ORDEEZEYE > TL ZE0N,
KW A~C BDA-

171):1 )
y) 1} ]| NI

(23) TXY—R T =ih—IL FE— FH/N\—ZRDMETHYRITFTL SN,
VA%

S A=A —RYTTS54
V—OE R FEEER A frih(F
TREEEETVSL, ©

Hrn
G

S

12 - 15004-AF 111
SUBARU WRX STI (VAB) OILCOOLER KIT



3. v M\—YOWfTT

IN—YYR B
==}
— P9 No. 5 Fy | FH®
ﬁ P8 A~CZ! | D~F &
Pl | A4 L0—5—a7F 1
P2 FANTANE—TI K 1
P1 P | o2 —RIL K 1
P4 | Oy i
P5 | AAILI—5—TFh o b | 1
P6 | AAILI—5—TSh b 2 1
PT | A4 Io—5—T5h b 3 1
P8 | A4ILo—5—T5hur4 | 0 i
A P2 PO | A4L—5—T5 95 | 0 1
P12 | =755 F 2 1
PI3 | T755 3 i
PI4 | T755 K 4 1
PI5 | T755 F 5 i
P16 | =755 F 6 1
P26 PZ;( E PI8 | a=AL—IL 2
P19 | A4 —5—t—2R 1 1
P | AANH—F—h—2R 2 1
P25 m P2 | 274 F7—R1U—T 1
P25 | Ho— 1 0
P26 | RIRVOTF—T 4
P5 E P27 | REAILF W4 L8 15
P28 | AL~ N6 L5 16 | 14
P29 | ALK W8 LI5 1 0
P30 | AL F MO L20 2
P43 P2 | vk W 15
P33 | 752+ w b M6 12 | 13
P34 | wiLTOvsF vk N6 | 3 0
P35 | 752SFw b M8 1 0
P13 P12 P36 | 75> kMO 2
P37 | Tviv— W4 30
P38 | Tviv— NG 19 | 15
P16 P39 | Tviv— N8 1 0
:K P14 P40 2w iy— MO 2
P15 P4l | —R/AF #28 7
PR2 | 545y T EE
PA3 | AALT AL E— 1
Pi4 | 7z7—7 0o | 1

XEx Y b=V FANI—5—a7, F—RF) (2, REMFEOEYDEBANGN EEHERLTE

AN

- 13 -

15004-AF111
SUBARU WRX STI(VAB) OILCOOLER KIT




(1) TF759 D BRETAIVLEZRID L, AAINY—F5—aFEITEY CeF AN —5—T 545y hE#ET
TTLEEL,

- P1
- P5
- P6
- P7

A ANY—5—aF xI1

FHANY—5—TS7y b1 x1
A ANY—5—TSy k2 x1
CFHANY—5—TS7y 3 x1

-P12: 75U+ 2
-P13: 75U+ 3
P14 75U+ 4
-P15: T7HY K5

X1
x1
X1
x1

- P16 :
- P27 :
- P28 :
- P32 :
- P33
- P37 :
- P38 :
- P44 :

KP4 7L T—TIEEHA~C R TIIFERLFE A

VA%

I759 kK6 x1
REURILEM L8 %15
ARILEN6 L15 x11

Fv kM x15

700y kM6 x11

Jyir— M x30
Jye— M6 %12
FILET—T x1

& REURIL WM OEATTEY FORBEIZHE &S ITHAITTLFEELY,
& BBDXP38 Ty M6 [EP12 TF7HY k2L P16 T7FY k6 DREICRR—H—& L THAMERA

LTLEEELY,

> FANI—F—T 37y MIREHD LT, BEREICEAT T DRSO LTS ZELY,

=t

) P21-32:37(x2)

)E

.
P28-33-38
P1 ) xp3s
PA4FILZF—T
REfTER
4ok D~F B THEA
- _I{/
oS / P14
’/
,l ,/
/ a
LR
P12 P13
- 14 - 15004-AF111

SUBARU WRX STI(VAB) OILCOOLER KIT



) REITAILLEEHL, TT7EFY b 1 #EmIZET P30-36-40
[FTLEEELY,

KERA~C EDH

P28 : AL R WG L15  x3 P11 &
P30 ALK MIO 120 X1

P34 wLTOVIFY RN %3
“P36: TSLTF Y R MO X1
“P8: Ty r— M6 x6 P28-34-38(x2)7
‘P40 : Ty w— MO X1

@) FAANY—F—aTEEBBYHF. AANI—5—aAT A ANI—5—T 37y bEFFEOH LTSN,

ER A~C B DH

P25 Hh5— x1 *P3B:T7500FyE M x1

P28 : ARJL B M6 L15  x1 “P36: 75Ty kMO x1

P29 : /RJL L M8 L15  x1 P38y v— M6 x1

P30 : AJL MO L20 x1 -P39: Tyl y— M8 X1

-P33: IS5V F YR M6 x1 PO Ty w— MO x1

7 KA R

> EHBOXPS hS5—IE P6 IO —F5—T54 v b 1 EEROBICAR—H—& LTHAMERL

TLEEELY,

P42

P29-35-39 g>§\

3P25-30-36-40 [

-
NS
oo
(I%)
w
(o)
oo

@ ~NYFSAbIF 9 —DHR—REITEY b 4IZEELTSEELY,
MEHA~C EDH
P2 B34Sy T X1

— 15 - 15004-AF 111
SUBARU WRX STI (VAB) OILCOOLER KIT



6) AANY—Z—aATEERIBUT T FAINI—F—AF EXANI—5—T 37y FEKFEH LT FZELY,
XEHR D~F DA
P8 AAINY—5—T 37y k4 x1

PO A AINO—5—TS47 v k5 x1
- P28 -

- P30 :
- P33 :
- P36 :
- P38 :
- P40 :

AIJL M6 L15 %3 ~—==:::::::ﬁ P30-36-40 P8
AL RO L20 %2 1P /: P28-38

IS0y kN6 X2

I5UTFy kM0 x2 .33-
Ty r— M6 x3 / P28-33-38
Ty r— MO X2
P30-36-40
P42

6) ~NYRSA LIV r—DHR—REITEYI b 4ICEELTLIEEN,
KA D~F B DA
P42 . 245y T d x1

N IN—RREFAING—5—T S5y k1
[ZEE LTSN,

- P42 : 5w 2
BA45yT h x :P42(X2)

KEHD~F BDH

16 - 15004-AF 111
SUBARU WRX STI (VAB) OILCOOLER KIT



8 @<y FA—FK RH ZEmICEtT. =750
RENRVFUTTL— FORBRBIZRAKRU D
T—TERFHTTLESLY,

P26 : IRV OF—T x4

%

P26
Q) IFAT—ARY—T% 2 =HzGHL. 44 P20 P22 | ]
WY —S5—h—RIZEUH T S, Z
P19 AANI—F—h—R 1 X1
P2 : A AN —F—h—R 2 x1
P2 IFLT—RY—T X1 P29 HQf/

(10) O UTIZT oD oA A INEELERL, AT 4 IILE—T 72 FORBIOEIZHFTF T, o2 —HRIL &
FARALT, AT E—BUTFEIZAAIL T 4 ILE—T o2 R ERFFHTLTLEELY,

P2 FANTANE—IIU L %1
P32V E—RILE X1

P4 0Yg xi
AN AA4NY—Z—F—R 1 EFAMINY—F—FK—R P20
2 EAANTANE—TYY REF ALY —F— P

a7IRfFIFLTLIEEELY,
/ﬁ
~ _Ip2|

-P18:az=AILP—)L x4

P41 F R
7 ENA R P41
s AZHAILL—IUIA A NI —F—TKR—AD T4 v T4 2TD
BT IFHER AT ITERLEEVN A=A UIZH M LéHM

A, THEWESIZT 4 v T4 T EFFITTLIESLY, X

o FEAFITORIZITAANY—Z—aT FAINLTAILE— DY P18
FROREBREREBELTAHANING—F—TR—RAD T4 Y T4
GEFEHTTLEE,

17 - 15004-AF 111
SUBARU WRX STI (VAB) OILCOOLER KIT



N - = =
‘i (=]
A8 B OnN

QA4 AMII—5—aATF - FAAITAIILE—TIO2 bDAIZF VBN —ILT—TEFEALEZNTL S, T—
THRIUOURENZAYRAH, T UNRIET BN HY ET,

OF A IV —F—F—R 1, FAINI—5—HR—R 205K T A R EICFH LGN S ITEUFIF TS 280, Fitk
THEFAINY—F—FR—R |, AN —F—FR—R 2ATEEIENHNY T 4 VT 1 VITHHIET 57
nhHYES,

(12) A WY —F—FR—RER—R/N\ F #28 THRAATLZELN,
P41 AR—RNU K #28 %2

VA%
> TR—RN\2 K #28 (35 2 HIREICE FHTLEELY,

(13) RFDAEAHEDE L URETFBDEN L EHEEL
T A AINI—F5—Rh—R B —RIL FERFED L
TLEEL,

e Rvo N mkef - m
A —RILE

T=45 (4. 6)

AT AIINE—RIY FDLZF ER
T=38(3.9)

A AN —5—aAF7DI=F E
T=44(4.5)

o2 —RIL b
Nz ]
IIE

TN

@7 5 vF A MRV M ERETITARR. MLY LUFEER
LTLEEEL, #FTFRRICK DA 1 LR, #HTTHEaE
[2&BToorTnyy) DBEREESIERIBNLAHY
F9,

(14) HBDAAILT 4 WA —FEHFTTLIEELN,
“PA3 AT 4B — X1

(159) TP A AMNEI D UITEEAMNTLFEEN,

- 18 - 15004-AF 111
SUBARU WRX STI (VAB) OILCOOLER KIT




4. J—ILIN—YDOHSTTE X UIREIRER

(1) Fv M= YEUTERRERERTEIENC EFHERL TS,
@) @782 N IS—FRTIFTLE AL,

B) ®N/IN—ASSY-Z 2T+ viv—/ X)L RH. LH ZBFHFTLIZELN,

@) 24950 FTASY BEUE—2TFILSVT
ASSY MEH R Z—FRUTITTL LN,

KEHA~C BDH
6) BAZYTRTIFISUT MY BLUE—UY

GFHILS U TASSY DEFRIRY B— /N—RAEL
FTHA FIZEELTLZELY, P42

KW A~C BDA-
P42 : B4 5y T th x2 P42

6) @<y FAH—F RH-®<y FA—FLH ZEfHFT L&,

1) @79 ") —F—4 —REFfFHTTLIEELY,

8 DTT7AT—U5Y9 FEEUHFTLESELY,

©) Ny T)—DIA FRIGFEEUTFT TSN,

(1) TP UFRBL, UTOHRZToTLESILY,

IV UEIDULEESLER (IO VA M ILEEBINCUL), A ILRBRANEN EEFFERL
TLEEELY,

IV VERE. IV UAMIILDNREEASDTVNAEINT A ILLRILS —DTHERLTLESLY,
A AN —F— R—RABMEBRIZFEL TGN &,

(1) @28y F7 oA —HN—FBFFTL S,

(12) 5702 P2 A XERUFFTTLIESLY,

XOETHERR TR, BTEURERAZD TEHEROMHER] (TE> THEMERET o TS IEELY,

M¥stt TyF-H—-IX
T418-0192 #4REE =L =4kl 7181
https://www. hks—power. co. jp

19 - 15004-AF 111
SUBARU WRX STI (VAB) OILCOOLER KIT



OIL COOLER KIT

INSTALLATION MANUAL

Installation must be done by a professional.

Read this manual prior to the installation.

Always have access to this manual as well as a factory service manual.
2 Make sure the vehicle is applicable to this kit.

PRODUCT NAME OIL COOLER KIT
PURPOSE AUTOMOBILE PARTS
PART NUMBER 15004-AF111
MANUAL NUMBER E04261-F43143-00 Ver.3-3.04
VEHICLE SUBARU WRX STI (CBA-VAB)
ENGINE EJ20
MODEL YEAR 2014/08—-2020/04 Applied A-F
REMARKS * This kit can be used in conjunction with factory fog lamps.(only Applied A-C)
* Required Parts to install this kit:
® New Engine Oil 5.5 Litter
* When replacing the oil filter, use HKS Qil Filter Type 1 (52009-AK005).
* Modification of the following factory parts is required:
® Front bumper
® Front under cover
® Front mud guard RH
® Front bumper lower bracket (only Applied A-C)
® Frontintake cover (only Applied A-C)
® Fog lamp cover RH
® Front bumper energy absorber
® Horn Bracket
® Air Intake sponge
® Air cleaner case
® Exhaust manifold cover
® Fog lamp RH(only Applied A-C)
* Required tool to install this kit:
® Riveter
» Standard time required to install this kit is approximately 6 hours.
REVISION OF MANUAL
Rev. Number Date Details
3-3.02 2019/06 1st Edition
3-3.03 2019/11 2" Edition
3-3.04 2024/04 31 Edition

Published in April, 2024 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




INDEX

NOT'CE /AWENT'ON /SAFETY PRECAUT'ONS ........................................................ 21

PARTS L|ST .......................................................................................................... 22

1_ REMOVAL OF FACTORY PARTS ........................................................................... 24

2. RELOCATION AND MODIFICATION OF FACTORY PARTS ::eresersrssssssssssssssisssisnnes 26

3' |NSTALLAT|ON OF K|T PARTS ............................................................................... 33

4. REINSTALLATION OF FACTORY PARTS AND CONFIRMATION -:+rxesrreesrerssarennranesnaes 39
INOTICE

Thank you for purchasing HKS OIL COOLER KIT. This manual assumes that you have and know how to use the
tools and equipment necessary to safely perform service operations on your vehicle. This manual assumes that you
are familiar with typical automotive systems and basic service and repair procedures. Do not attempt to carry out the
operations shown in this manual unless these assumptions are correct. Always have access to a factory service
manual. To avoid injury, follow the safety precautions contained in the factory service manual.

IATTENTION

@ This manual indicates items you need to pay attention to in order to install this product safely and lists
precautions to avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after modification
and/or dismantling of this product.

This product was designed for installation on a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent instructions.

ISAFETY PRECAUTIONS

The following precautions for use of this product are to prevent possible accidents and/or injuries and for proper use.

WARNING Indicates risk of serious injury and/or possible death.

Indicates risk of damage to people or large-scale damage to property.
CAUTION (Large-scale damage is the damage caused by a product defect.
Ex. Damage to a vehicle, bumout, etc.)

Installation Image

~ 91 - 15004-AF 111
SUBARU WRX STI (VAB) OILCOOLER KIT




PARTS LIST

QTY.
No. Part Name Description
Applied A-C Applied D-F

1 Oil Cooler Core 1

2 Oil Filter Mount 1

3 Center Bolt 1 M20-P1.5

4 O-ning 1

5 Oil Cooler Bracket 1 1

6 Oil Cooler Bracket 2 1

7 Oil Cooler Bracket 3 1

8 Oil Cooler Bracket 4 0 1

9 Oil Cooler Bracket 5 0 1

10 Relay Box Bracket 1 0

11 Air Duct 1 1 0

12 Air Duct 2 1

13 Air Duct 3 1

14 Air Duct 4 1

15 Air Duct5 1

16 Air Duct 6 1

17 Air Cleaner Case Plate 1

18 Conical Seal 4

19 Oil Cooler Hose 1 1 45°-90° L=535mm
20 Oil Cooler Hose 2 1 45°-90° L=645mm
21 Punching Plate 1

22 Fire Sleeve 1 500mm

23 Rivet 11 Spare:3

24 Butyl Tape 1

25 Spacer 1 0 0OD20-ID10 t=5

- 99 - 15004-AF111

SUBARU WRX STI(VAB) OILCOOLER KIT




QTY.

No. Part Name Description
Applied A-C Applied D-F
26 Sponge Tape 4
27 Button Bolt M4 L8 21
28 Hexagon Bolt M6-1.0 L=15 16 14
29 Hexagon Bolt M8-1.25 L=15 1 0
30 Hexagon Bolt M10-1.25 L=20 2
31 Lock Nut M4 6
32 Nut M4 15
33 Flange Nut M6 13
34 Lock Nut M6 3 0
35 Flange Nut M8 1 0
36 Flange Nut M10 2
37 Washer M4 36
38 Washer M6 20 15
39 Washer M8 1 0
40 Washer M10 2
41 Hose Band #28 2
42 Tie Wrap M 5 3 6 pieces in the product
43 | OilFiter 1 %2/:))291-/;}3):85- ﬂeﬁSM%gFi'ter
44 Aluminum Tape 0 1
45 Installation Manual 1 The book
46 Instruction Manual 1
- 93 - 15004-AF111

SUBARU WRX STI(VAB) OILCOOLER KIT




1. REMOVAL OF FACTORY PARTS

Before beginning removal of the factory parts, disconnect the negative cable from the battery terminal.
Use this instruction manual and the manufacturer’s service manual as a reference.

(1) Disconnect the negative cable from the battery.
(2) Remove front tire RH.

(3) Remove (Dairintake duct.
% Removed (D will be reused later.

(4) Remove air cleaner case.
3% Removed @ will be reused later.

(5) Remove (Qfrontunder cover.
% Removed @ will be reused later.

(6) Remove @mud guard RH, and separate the connector of
fog lamp RH and tum signal RH.
3% Removed @ will be reused later.

(7) Remove the part which is surrounded in a circle of the &
mud guard LH, and separate the connector of the fog lamp
LH and the turn signal LH.

(8) Drain the engine oil and remove the oil filter.

- 24 -

' =N

&

¢
A I

ﬁ% Flﬁj_ff i
.'H,,{ 1ll':i'-_.-

15004-AF111
SUBARU WRX STI(VAB) OILCOOLER KIT



(9) Remove ®cover-assy-lamp washer nozzle RH and LH.
3 Removed® will be reused later.

(10) Remove (Zfront bumper.
3% Removed? will be reused later.
2 On Applied D models with installed front bumper camera, once bumper is lose, move bumper slightly and
disconnect the camera before completely removing the bumper.

(11) Remove @Xront intake cover from (Zfront bumper.
3% Removed® will be reused later.
3 Only Applied A-C

(12) Remove (@fog lamp cover RH from (Zfront bumper.
3% Removed®@ will be reused later.

(13) Remove (0fog lamp RH from (Zfront bumper.
3% Removed@D will be reused later.

3 Only Applied A-C

~ 95 - 15004-AF 111
SUBARU WRX STI (VAB) OILCOOLER KIT



2. RELOCATION AND MODIFICATION OF FACTORY PARTS

PARTS LIST
QTY.
No. Part Name Applied | Applied
A-C D-F
P10 | Relay Box Bracket 1 0
P11 | AirDuct1 1 0
P17 | Air Cleaner Case Plate 1
P21 | Punching Plate 1
P11 P23 | Rivet 8
P21 P24 | Butyl Tape 1
P27 | Button Bolt M4 L8 6
P28 | Hexagon Bolt M6-1.0 L=15 1 0
P31 | Lock Nut M4 6
P33 | Flange Nut M6 1 0
P24 P10 P17 P37 | Washer M4 6
P38 | Washer M6 1 0
P42 | TieWrapM 2 0
(1) Move the relay box shown in the diagram.
P10: Relay Box Bracket x 1 Relay Box

P28: Hexagon Bolt M6-1.0 L=15 x1

P33: Flange NutM6  x 1
P38: Washer M6 x 1

% Only Applied A-C

(2) Cut off the portion of the air intake sponge along a

line shown in the diagram.

3 Only Applied A-C

- 26 -

! P28,33,38

)
_ [l | Factory bolt |

30mm

15004-AF111

SUBARU WRX STI(VAB) OILCOOLER KIT




(3) Remove hom shown in the diagram.
Bend horn bracket, and reinstall horn as shown
in the diagram.

Bend

iFactory bolt

(4) Cut off the resonator installation part of the air cleaner case as shown in the diagram.

NOTE

It is easy to work when | use the air saw and the belt sander.

After

(5) Place an Air Cleaner Case Plate temporarily to
an air cleaner case and mark the hole position
and open a hole of 4.5mm to an air cleaner case.

P17: Air Cleaner Case Plate x 1

P17

(6) Remove protection films from Air Cleaner Case Plate.

- 27 -

15004-AF111
SUBARU WRX STI(VAB) OILCOOLER KIT




(7) Set the Butyl Tape as shown in the diagram, and install the Air Cleaner Case Plate to the (2air cleaner case.
P24: Butyl Tape x 1
P27: Button Bolt M4 L8 x6
P31: Lock NutM4 x6
P37: WasherM4 x6

P24

P273137

(8) Make a cooling air passage to the @)front intake cover from the back.
X Only Applied A-C
NOTE
It is easy to work when use the belt sander.

Shave from
the back

Before After

(9) Reinstall the ®front intake cover to the (Zfront bumper.

¥ Only Applied A-C

(10) Cut off the portion of front under cover along a
line as shown in the diagram.
NOTE

It is easy to work when use the air saw and the belt
sander. Cut Offi

(11) Modify the illustrated part of the (0fog lamp RH.

2 Only Applied A-C

Before After

~ 98 - 15004-AF 111
SUBARU WRX STI (VAB) OILCOOLER KIT



(12) Cut off the portion of @mud guard RH along
a line as shown in the diagram.

4—| Cut off

(13) Drill an installation hole in the @mud guard RH and Punching Plate using a 3.5mm drill.

NOTE

Install the Punching Plate to the inner fender LH using the Rivets.

+ P21: Punching Plate x 1

* P23:Rivet x8
P21
JCut off P23
Before After
(14) Cut off the portion of (Z¥ront bumper along a dotted line as shown in the diagram.

X Only Applied A-C

NOTE

It is easy to work when use air saw and a belt sander.

J Cut off
Before After
- 929 - 15004-AF 111

SUBARU WRX STI(VAB) OILCOOLER KIT



(15) Dirill two places of holes of 4.5mm, and secure the
blinker hamess shown in the diagrams using the
provided Tie Wrap M.

- P42: TieWrapM  x 1

3 Only Applied A-C

(16) Drill two places of holes of 4.5mm to Zfront bumper.

2 Only Applied A-C

(17) Reinstall the fog lamp RH to the front bumper.
2 Only Applied A-C

(18) Secure the wires shown in the diagrams using the
provided Tie Wrap M.

* P42: TieWrapM  x1

3 Only Applied A-C

Before After

4 5mm Hole

P42

- 30 -

15004-AF111
SUBARU WRX STI(VAB) OILCOOLER KIT




(19) Cut off the portion of @fog lamp cover RH shown in the diagrams. Reinstall @¥og lamp cover RH to the @)
front bumper. For the applied D-F, cut the @fog lamp cover RH from the back side and open the air inlet as

shown in the diagram.

Applied A-C

Before

After

Applied D-F

(20) Place an Air Duct 1 temporarily to an air
cleaner case and mark the 3 holes position,
and drill 3 holes of 7mm to front bumper lower
bracket.

* P11: AirDuct1  x1

% Only Applied A-C

P11

Front bumper lower bracket &
[

7mm Hole
(21) Remove the portion of clip and tape from the wire
shown in the diagram.
> Onl lied A-C
vAep Tape
o
- 31 - 15004-AF111

SUBARU WRX STI(VAB) OILCOOLER KIT




(22) Cut off the portion of front bumper energy absorber shown in the diagrams.
2 Only Applied A-C

Cut Off

Before After

(23) Bend the exhaust manifold heat cover shown in the diagrams.
NOTE
It is easy to work when use water

pump plyer and pin punch. Bend

Bend

-39 - 15004-AF 111
SUBARU WRX STI (VAB) OILCOOLER KIT



3. INSTALLATION OF KIT PARTS

PARTS LIST
QTY.
No. Part Name Applied Applied
F AC D-F
P1 Oil Cooler Core 1
P2 | Oil Filter Mount 1
E P3 | CenterBot 1
P1 P4 | O-ing 1
P5 | Oil Cooler Bracket 1 1
P6 | Oil Cooler Bracket 2 1
P7 | Oil Cooler Bracket 3 1
J P2 P8 | Oil Cooler Bracket 4 0 1
P9 | Oil Cooler Bracket 5 0 1
P12 | AirDuct2 1
P13 | AirDuct3 1
@!\ P14 | AirDuct4 1
W P15 | AirDuct5 1
P16 | AirDuct6 1
P7 P18 P18 | Conical Seal 4
Q P25 P6 i P19 | Oil Cooler Hose 1 1
P20 | Qil Cooler Hose 2 1
P22 | Fire Sleeve 1
P5L
P25 | Spacer 1 0
P26 | Sponge Tape 4
P27 | Button Bolt M4 L8 15
P43 P28 | Hexagon Bolt M6-1.0 L=15 16 14
P29 | Hexagon Bolt M8-1.25 L=15 1 0
P30 | Hexagon Bolt M10-1.25 L=20 2
P32 | NutM4 15
P33 | Flange Nut M6 12 13
P34 | Lock Nut M6 3 0
P12 P35 | Flange Nut M8 1 0
P13 P36 | Flange Nut M10 2
P37 | Washer M4 30
P38 | Washer M6 19 15
P39 | Washer M8 1 0
P14 P15 P40 | Washer M10 2
P41 | Hose Band #28 2
P42 | TieWrap M 1 3
P43 | Oil Filter 1
P44 | Aluminum Tape 0 1

* Check that there are no foreign materials such as packing materials in the parts (Oil Cooler Core, Hose, efc.) in the
kit. Make sure there is no scratch on kit parts. Remove foreign objects from parts.

- 33 -

15004-AF111
SUBARU WRX STI(VAB) OILCOOLER KIT




(1) Remove protection films from Air Duct 1 to 6.
Install the Core Bracket 1 and 2 and Air Duct 2 to 6 to the Oil Cooler Core.

* P1: Oil Cooler Core  x 1 * P16: AirDuct6 x1

* P5: Oil Cooler Bracket1 x 1 - P27: Button Bolt M4 L8 x 15

» P6: Oil Cooler Bracket2 x 1 * P28: Hexagon Bolt M6-1.0 L=15 x 11

* P7: Oil Cooler Bracket3 x 1 * P32: Nut M4 x 15

* P12: AirDuct2 x1 * P33: Flange NutM6  x 11

* P13: AirDuct3 x1 » P37: Washer M4 x 30

* P14: AirDuct4 x1 - P38: Washer M6 x 12

- P15: AirDuct5 x1 * P44:Aluminum Tape x 1 (Use only Applied D-F)
NOTE

* P38 Washer M6 is sandwiched it between P12 Air Duct 2 and P16 Air Duct 6 as a spacer and uses it.
* Assemble it to the head of the Button Bolt M4 should be faced inner side of the Air Duct
* Temporarily install the Oil Cooler Bracket to the Oil Cooler Core.

_JP27,32,37(x2)

PGK

P28.33,38]

% P5
P1 ——xP38

P15 iP16

Close by P44
(Only Applied D-F)

270 /P14

i s

- 34 - 15004-AF 111
SUBARU WRX STI (VAB) OILCOOLER KIT



(2) Install the Air Duct 1 to the vehicle.
* P28: Hexagon Bolt M6-1.0 L=15 x3
* P30: Hexagon Bolt M10-1.25L=20 x1 P30,36,40
* P34: Lock NutM6 x 3
- P36: Flange NutM10 x1

- P38: Washer M6 x 6
* P40: Washer M10 x 1

P11
2 Only Applied A-C
P28,34,3802)”
(3) Install the Oil Cooler Core to the vehicle and tighten the Oil Cooler Core and Qil Cooler Bracket.
» P25: Spacer x1 + P35: Flange Nut M8  x 1
» P28: Hexagon Bolt M6-1.0 L.=15 x1 - P36: Flange NutM10 X 1
- P29: Hexagon Bolt M8-1.25L=15 x1 - P38: Washer M6 x 1
* P30: Hexagon Bolt M10-1.25 =20 x1 - P39: Washer M8 x 1
* P33: Flange NutM6 x 6 - P40: Washer M10  x 1

2 Only Applied A-C
NOTE
P25 Spacer is sandwiched it between P6 Qil Cooler Bracket 1 and vehicle as a spacer and uses it.

P29,35,39

XP25

P30,36,40 [I:

Z P28,33,38

(4) Secure the Hose of Head light washer to the Air Duct 4 using the provided Tie Wrap M.
- P42: TieWrapM  x 1
2 Only Applied A-C

- 35 - 15004-AF 111
SUBARU WRX STI (VAB) OILCOOLER KIT



(5) Install the Oil Cooler Core to the vehicle and tighten the Oil Cooler Core and Qil Cooler Bracket.

* P8:Qil Cooler Bracket4 x 1

* P9: Oil Cooler Bracket5 x 1

- P28: Hexagon Bolt M6-1.0 L.=15 x 3

* P30: Hexagon Bolt M10-1.25 =20 x2
- P33: Flange NutM6  x 2

- P36: Flange NutM10 x2

+ P38: WasherM6 x 3

4 P30,36,40
__—P9]

* P40: WasherM10 x2
P30,36,40

3 Only Applied D-F

P8
2‘ P28,38

/ P28,33,38

P42

P28,33,38 /

(6) Secure the Hose of Head light washer to the Air Duct 4 using the provided Tie Wrap M.

* P42: TieWrapM  x1
% Only Applied D-F
(7) Secure the wire to the Qil Cooler Bracket 1
using provided Tie Wrap M.
* P42: TieWrapM  x2

2 Only Applied D-F

P42(x2) |

- 36 -

15004-AF111
SUBARU WRX STI(VAB) OILCOOLER KIT




(8) Install @Mud guard RH to the vehicle. Install Sponge
Tape to the gap between Air Duct and Punching Plate.

- P26: Sponge Tape x4

<o

the Qil Cooler Hose 1 and 2.

(9) Cut the Fire Sleeve for bisection. Install Fire Sleeve to @

* P19: Oil Cooler Hose 1 x 1
= P20: Oil Cooler Hose 2 x 1
- P22: Fire Sleeve x1

P19

(10) Apply engine ail to the O-ring thinly. Attach the Qil Filter Mount to the mounting surface with the provided Center

Bolt.

= P2: Qil Filter Mount x 1
- P3: Center Bolt x 1
* P4:O-+ing x1

(11) Temporally attach the Oil Cooler Hoses No.1 and 2 to
the Qil Filter Mount and the Qil Cooler Core.

- P18: Conical Seal x4

P41

!PZO P3

P
=2

\TEEE P19

NOTE

* Use the Conical Seal between each attachment point of the
Qil Cooler Hose fitting. Cover the Conical Seal over the union
of the Qil Filter Mount and tighten the fittings so that it does
not slip.

* When tightening the fitting, hold the hexagonal part of the Qil
Cooler Core and Qil Filter Mount.

- 37 -

P18

15004-AF111
SUBARU WRX STI(VAB) OILCOOLER KIT



CAUTION

inside and damage the engine.

* Do not use the sealing tape to the unions of the Oil Cooler Core and the Oil Filter Mount. The tape may get

« Attach the Qil Cooler Hoses 1 and 2 without contacting the vehicle's body etc. The contacting part may break
due to the application of excessive force to the Oil Cooler Hoses 1 and 2.

(12) Bundle up two Qil Cooler Hose using provided Hose Band #28.

* P41: Hose Band #28 x2

NOTE

* Hose band #28 assumes it degree to bind together, and do not close it tightly too much.

(13) Make sure that there is no interference in the circled
area in the diagram, and then fully tighten the Oil Cooler

Hose and Center Bolt.
Tightening Torque N-m (kgf-m)
* Center Bolt
T=45 (4.6)
* The union of Qil Filter Mount
T=38 (3.9)
* The union of Qil Cooler Core
T=44 (4.5)

CAUTION

Use the torque wrench when tightening the Attachment
Bolt. It may lead to the breakage of the engine block when

over-tightened or the oil leakage when insufficient
tightening.

(14) Install the Qil Filter to the QOil Filter Mount.
- P43: Oil Fitter x1

(15) Add an adequate amount of engine oil.

- 38 -

Center Bolt

15004-AF111
SUBARU WRX STI(VAB) OILCOOLER KIT



4 .REINSTALLATION OF FACTORY PARTS AND CONFIRMATION

(1) Make sure the installed parts do not come in contact with any other parts of the vehicle.
(2) Reinstall @front bumper.

(3) Reinstall ®cover-assy-lamp washer nozzle RH and LH.

(4) Reconnect the connector of tumn signal lamp and

fog lamp.
2 Only Applied A-C

(5) Secure the wire of tum signal lamp and fog lamp
using the provided Tie Wrap M.

* P42: TieWrap M x 2

2 Only Applied A-C
P42

(6) Reinstall @mud guard RH and &mud guard LH.

(7) Reinstall the (Qair cleaner case. P42

(8) Reinstall the (Dair intake duct.

(9) Reconnect the negative cable to the battery.

(10) Start the engine and check the following.

» Ensure there is no oil leakage after idling for 3 minutes or longer.
(The temperature of the engine oil should be 75°C or higher)

+ After idling the engine, check that the engine oil is the specified amount using the oil level
gauge.

» The Oil Cooler Hose does not interface with other parts.

(11) Reinstall the Qfront under cover.
(12) Reinstall the front tire RH.

2 After the installation process is complete, check all items listed in the “Confirmation After Installation” section
of the instruction manual.

H.K.S Co., Ltd.
7181, Kitayama, Fujinomiya, Shizuoka 418-0192, Japan
https://www.hks-power.co.jp/en/

-39 - 15004-AF 111
SUBARU WRX STI (VAB) OILCOOLER KIT



